d Parts Breakdown

FEER







NO. 550 — BOSCONIAN UPRIGHT — HEADER FLUORESCENT FIXTURE ASSY.

NO. 550— BOSCONIAN UPRIGHT — HEADER FLUORESCENT FIXTURE ASSY. — PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 0508-00103-0000 FLUORESCENT BRKT.

2 0017-00003-0043 18" COOL WHITE FLUOR. LAMP

3 0017-00021-0005 FLUORESCENT LOCKS (2 REQ'D.)

4 0017-00031-0036 FLUORESCENT SOCKET (2 REQ'D.)

5 0017-00003-0412 FLUOR. STARTER HOLDER W/WIRE LEADS
0017-00101-0573 #6-32 x 1/2 PHIL. RND. HD. M.S. (4 REQ'D.)
0017-00104-0009 #6 EXT. WASHER (4 REQ'D.)

6 0017-00003-0019 FLUOR. STARTER

7 0017-00003-0026 BALLAST
0017-00101-0598 #8-32 x 5/16 SLT. HEX HD. SCR. (4 REQ'D.)

8 A508-00017-0000 FLUORESCENT CABLE ASSY.

A961-00042-0000

LINE FILTER ASSY. — NOT SHOWN




'NO. 550— BOSCONIAN UPRIGHT — FRONT




NO. 550— BOSCORNIAN UPRIGHT — FRONT — PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 0550-00901-00XF DECORATIVE HEADER PLEX| — 23" x 8-15/16" x 3/16"

2 0537-00903-0057 GLASS CHANNEL — 7-5/8" LG. (2 REQ’'D.)

3 0508-00104-00XF UPPER/LOWER HEADER RETAINER (2 REQ'D.)
0017-00101-0138 #8 x 5/8 TORX TAMPER RESISTANT BLK. SCR. (6 REQ'D)
0017-00009-0522 LONG ARM KEY T-20 (FOR ABOVE SCREW)

4 A508-00007-0000 HEADER FLUORESCENT LIGHT ASSY.

5 0017-00009-0393 SPEAKER GRILLE — BLACK W/SLOTS
0017-00003-0259 6" x 9" SPEAKER 8 OHM, 7W.

0017-00101-0136 #8-32 x 1-1/4 CARRIAGE BOLT (4 REQ'D.)
0017-00103-0061 #8-32 HEX NUT W/SEMS (4 REQ'D.)

6 0508-00900-0000 19" T.V. BEZEL

7 0508-00905-0000 T.V. PLEXI-GLASS (GRAYLITE #31) — 17-3/8" x 13-1/4" x 1/8"
0508-00901-0000 PLEXI-GLASS CLIPS (4 REQ'D.)
0017-00101-0017 #6 x 1/2 SLT. HEX HD. BLK. SCR. (4 REQ'D.)

8 0550-00900-00XF MAIN VIEWING GLASS — 23" x 21-1/8" x 3/16"
0508-00108-0000 GLASS STOP BRKT. — CABINET REAR
0017-00101-0027 #8 x 3/4 SLT. HEX HD. M.S. (3 REQ'D.)

9 0550-00903-0000 DECAL — SIDE

10 0550-00904-0000 DECAL — FRONT

11 A550-00009-0000 STRIKE TO CONTROL PANEL ASSY.
0508-00115-0000 CENTER CONTROL SHELF LOCK BRKT.
0961-00115-00XF STRIKE (2 REQ'D.)

0017-00101-0620 #8-32 x 1/2 CARRIAGE BOLT (10 REQ’'D.)
0017-00103-0061 #8-32 HEX NUT W/SEMS (12 REQ'D.) i
0017-00009-0033 LATCH CLAMP (3 REQ'D.) ‘
0017-00101-0141 #8 x 11/16 UNSLOT. HEX HD. M.S. (6 REQ'D.)
0550-00101-0100 CONTROL SHELF MTG. BRKT. — RIGHT
0550-00101-0200 CONTROL SHELF MTG. BRKT. — LEFT
0555-00901-0000 LOCATING PIN (4 REQ'D.)

12 0550-00902-0000 CONTROL SHELF OVERLAY — DECORATIVE

13 A557-00006-0000 CONTROL ASSY.

14 0017-00042-0256 PUSH BUTTON ASSY. — RED (2 REQ'D.)
0017-00032-0093 PUSH BUTTON SWITCH W/HOLDER (2 REQ'D.)
0017-00103-0054 5/8-11 PAL NUT (2 REQ'D.)

15 0017-00032-0051 SMALL RED PUSH BUTTON SWITCH (2 REQ'D.)

16 A090-00300-07BK U.S.A. 25¢ DOUBLE COIN DOOR ASSY.

17 0090-00002-04BK LARGE BLACK DOUBLE COIN DOOR FRAME
0017-00101-0121 #6-32 x 5/16 PHIL. TRS. HD. SCR. (3 REQ'D.)

(MOUNTS COIN DOOR TO FRAME)

18 0935-00906-0100 KICK PLATE — 23 " LG.

19 0017-00102-0048 3/8-16 x 2" LEG LEVELERS (4 REQ'D.)

0017-00103-0026

3/8-16 LEG LEVELER HEX NUTS (4 REQ'D.)

4-3




NO. 550 — BOSCONIAN UPRIGHT — REAR ACCESS




NO. 550 — BOSCONIAN UPRIGHT — REAR ACCESS — PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 A088-00013-0000 ON-OFF SWITCH & BRKT. ASSY.

2 0894-00916-0000 RECESSED HAND LIFT (2 REQ'D.)
0017-00101-0141 #8 x 11/16 UNSLOT. HEX HD. SCREW (12 REQ’'D.)

3 0017-00003-0339 ELECTROHOME — 19" COLOR DUAL SYNC

HORIZ. MTG. MONITOR (OR)
3 0017-00003-0418 WELLS-GARDNER — 19" COLOR DUAL SYNC
HORIZ. MTG. MONITOR

4 0550-00100-0000 MONITOR RAIL (2 REQ'D.)

0017-00102-0006 1/4-20 x 3/4 SQR. NECK BOLT (4 REQ'D.)
0017-00104-0014 7/8" DISH WASHER (4 REQ'D.)
0017-00103-0018 1/4-20 HEX NUT (4 REQ'D.)

0017-00101-0141 #8 x 11/16 UNSLOT, HEX HD. M.S. (8 REQ'D.)
0555-00901-0000 LOCATING PIN (4 REQ'D.)

5 0508-00200-0000 TV. BEZEL

6 A088-00015-0000 INTERLOCK SWITCH & BRKT. ASSY.

7 A082-90420-B000 5V/4A POWER SUPPLY P.C. ASSY.
0624-00902-0100 P.C. SUPPORT BRKT. — 12" LG. (2 REQ'D.)
0624-00902-0300 P.C. SUPPORT BRKT. — 2-1/2" LG.
0624-00902-0500 P.C. SUPPORT BRKT. — 6-1/2" LG.
0017-00101-0141 #8 x 11/16 UNSLOT. HEX HD. M.S. (10 REQ'D.)
0017-00104-0037 #8 FLAT WASHER (10 REQ'D.)

8 A550-00017-0000 CARD RACK W/P.C. BOARDS ASSY.

9 A961-00007-0000 CASTER ASSY. (2 REQ'D.)

0961-00109-0000 WHEEL BRKT. (2 REQ'D.)
0017-00042-0255 PLASTIC WHEEL (2 REQ'D.)
0894-00702-00XF SHAFT (2 REQ'D.)
0017-00100-0037 3/8" E-RING (2 REQ'D.)

10 A950-00004-0000 COIN BOX ASSY.

11

A950-00006-0000
0950-00105-0000
0950-00104-0000
0950-00101-0000
0950-00900-0000
0017-00101-0142
0017-00104-0014
0017-00103-0018
A866-00049-0000

A550-00013-0000
A097-00008-0000
0017-00009-0490
3010-03003-0000
A508-00024-0000
A508-00034-0000
A508-00035-0000
A550-00011-0000
A550-00016-0000
A508-00026-0000
A508-00014-0000
A508-00015-0000
A082-91410-A000
0017-00101-0018
0508-00106-0000
0508-00108-0000
0017-00101-0027

COIN BOX CRADLE ASSY.

COIN BOX COVER

COIN BOX HANDLE

COIN DEFLECTOR (2 REQ'D.)

LARGE PLASTIC CASH BOX

1/4-20 x 1-3/8 RND. HD. BOLT BLK. (4 REQ'D.)
7/8" DISH WASHER (4 REQ'D.)

1/4-20 HEX NUT (4 REQ'D.)

LINE CORD ASSY.

ADDITIONAL PARTS LIST
TRANSFORMER BOARD ASSY. s
BACK DOOR LOCK ASSY.

5-5/8" SQR. VENT GRILLE (4 REQ'D.)
GROUNDING CLIP

VIDEO SIGNAL CABLE ASSY.

AUDIO ADAPTER CABLE ASSY.

VIDEO SIGNAL ADAPTER CABLE ASSY.
CONTROL SHELF CABLE ASSY.
MASTER CABLE ASSY.

COIN DOOR CABLE ASSY.

HIGH VOLTAGE CABLE ASSY.

LOW VOLTAGE CABLE ASSY.

RAPID FIRE P.C. BOARD ASSY.

#6 x 3/4 SLOT HEX HD. SCREW (4 REQ'D.)
TV. BEZEL MTG. BRKT. (2 REQ'D.)
MAIN VIEWING GLASS STOP BRKT.

#8 x 3/4 SLT. HEX HD. M.S. (3 REQ'D.)

4-5




NO. 555 — BOSCONIAN MINI — FRONT




NO. 555 — BOSCONIAN MINI — FRONT — PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 05655-00900-00XF HEADER DISPLAY PANEL
0017-00101-0138 #8 x 5/8 TORX TAMPER RESISTANT SCREW (8 REQ'D.)
0017-00009-0522 LONG ARM KEY T-20 (FOR ABOVE SCREW)

2 A555-00007-0000 INSERT DISPLAY ASSY.
0017-00031-0030 WEDGE BASE LIGHT SOCKET (5 REQ’D.)
0017-00003-0219 #194 LAMP 14V., 27A. (5 REQ’'D.)
A514-00015-0000 INSERT DISPLAY CABLE ASSY.

3 0017-00009-0393 BLACK SPEAKER GRILLE W/SLOTS
0017-00003-0259 6" x 9" SPEAKER — 8 OHM, 7W.
0017-00101-0127 #8-32 x 1-1/2 CARRIAGE BOLT (4 REQ'D.)
0017-00103-0061 #8-32 HEX NUT W/SEMS (4 REQ'D.)

4 0555-00902-00XF MAIN GLASS — 17-13/16" x 14-13/16" x 3/16"

5 0537-00903-0056 GLASS CHANNEL — 14-1/2" LG. (2 REQ'D.)

6 A555-00016-0000 GLASS CLAMPING PLATE ASSY.
0017-00101-0138 #8 x 5/8 TORX TAMPER RESISTANT SCR. (2 REQ'D.)

7 A555-00005-0000 T.V. BEZEL ASSY.
0931-00903-0000 T.V. BEZEL
0934-00905-0000 PLEXI-GLASS (TINTED)

A961-00026-0000 BEZEL MTG. BRKT. ASSY.
8 A555-00015-0000 OVERLAY/CONTROL PLATE ASSY.

0555-00102-0000 CONTROL SHELF PLATE
0555-00903-0000 CONTROL SHELF DECORATIVE OVERLAY
0017-00101-0620 #8-32 x 1/2 CARRIAGE BOLT (8 REQ'D.) .
0017-00103-0061 #8-32 HEX NUT W/SEMS (8 REQ’'D.) ..{ ey
A555-00013-0000 CONTROL SHELF CABLE ASSY. .
0555-00101-0100 CONTROL SHELF MTG. BRKT. — RIGHT
0555-00101-0200 CONTROL SHELF MTG. BRKT. — LEFT
0555-00901-0000 LOCATING PIN (4 REQ'D.)
0961-00115-00XF STRIKE (2 REQ'D.)
0017-00009-0033 LATCH CLAMP (2 REQ'D.)
0017-00101-0141 #8 x 11/16 UNSLOT. HEX HD. M.S. (8 REQ'D.)
9 A557-00006-0000 CONTROL ASSEMBLY
10 0017-00042-0256 PUSH BUTTON ASSY. — RED (2 REQ’'D.)
0017-00032-0093 PUSH BUTTON SWITCH W/HOLDER (2 REQ'D.)
] 0017-00103-0054 5/8-11 PAL NUT (2 REQ’'D.) :’
11 0017-00032-0051 SMALL RED SWITCH BUTTON W/HARDWARE (2 REQ’'D.) 3
12 A090-00300-07BK U.S.A. 25¢ DOUBLE COIN DOOR ASSY.

13 0090-00002-04BK LARGE BLACK DOUBLE COIN DOOR FRAME ;

0017-00101-0121 #6-32 x 5/16 PHIL. TRS. HD. SCR. (3 REQ'D.) |
(MOUNTS COIN DOOR TO FRAME) |
A508-00026-0000 COIN DOOR CABLE ASSY.

14 0935-00906-0400 KICK PLATE — 17-15/16" LG.
15 0017-00102-0048 3/8-16 x 2" LEG LEVELERS (4 REQ'D.)
0017-00103-0026 3/8-16 LEG LEVELER HEX NUTS (4 REQ'D.)

4-7




NO. 555 — BOSCONIAN MINI — REAR ACCESS




NO. 555 — BOSCONIAN MINI — REAR ACCESS — PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION
1 0017-00003-0259 6" x 9" SPEAKER 8 OHM, 7W.
2 0017-00003-0340 ELECTROHOME — 13" COLOR DUAL SYNC
HORIZ. MTG. MONITOR (OR)
p) 0017-00003-0396 WELLS-GARDNER — 13" COLOR DUAL SYNC
HORIZ. MTG. MONITOR

3 A926-00012-00XF T.V. MTG. BRKT. ASSY.

0017-00101-0141 #8 x 11/16 UNSLOT. HEX HD. M.S. (2 REQ'D.)
0555-00100-0000 MONITOR MTG. BRKT. (2 REQ'D.)
0017-00102-0066 1/4-20 x 3/4 UNSLOT. HEX HD. BOLT (4 REQ'D.)
0017-00104-0014 7/8" DISH WASHER (4 REQ'D.)

0017-00103-0018 1/4-20 HEX NUT (4 REQ'D.)

4 A088-00015-0000 INTERLOCK SWITCH. & BRKT. ASSY.

5 A090-00300-07BK |  DOUBLE ENTRY COIN DOOR ASSY.

6 A950-00004-0000 COIN BOX ASSY.

A950-00006-0000 COIN BOX CRADLE ASSY.
0950-00105-0000 COIN BOX COVER

0950-00104-0000 COIN BOX HANDLE

0950-00101-0000 COIN DEFLECTOR (2 REQ'D.)
0950-00900-0000 LARGE PLASTIC COIN BOX
0017-00101-0142 1/4-20 x 1-3/8 RND. HD. BOLT (4 REQ'D.)
0017-00104-0014 7/8" DISH WASHER (4 REQ'D.)
0017-00103-0018 1/4-20 HEX NUT (4 REQ'D.)

7 A082-90420-B000 5V/4A POWER SUPPLY P.C. ASSY. ”
0624-00902-0100 P.C. SUPPORT BRKT. — 12" LG. (2 REQ/D.)
0624-00902-0300 P.C. SUPPORT BRKT. — 2-1/2" LG. ‘
0624-00902-0500 P.C. SUPPORT BRKT. — 6-1/2" LG.
0017-00101-0141 #8 x 11/16 UNSLOT. HEX HD. M.S. (10 REQ'D.)
0017-00104-0037 #8 FLAT WASHER (10 REQ'D.)

8 A550-00017-0000 CARD RACK W/P.C. BOARDS ASSY.

9 A555-00009-0000 TRANSFORMER BOARD ASSY.

10 A088-00013-0000 ON/OFF SWITCH & BRKT. ASSY.

11

A866-00049-0000

A097-00008-0000
0017-00009-0490

A514-00011-0000
A555-00011-0000
A555-00012-0000
A508-00034-0000
A508-00035-0000
A508-00024-0000
3010-03003-0000

A082-91410-A000

0017-00101-0018

LINE CORD ASSY.

ADDITIONAL PARTS LIST
BACK DOOR LOCK ASSY.

5-5/8" SQR. VENT GRILL — BACK DOOR (4 REQ'D.)

HIGH VOLTAGE CABLE ASSY.

LOW VOLTAGE CABLE ASSY.

MASTER CABLE ASSY.

AUDIO ADAPTER CABLE ASSY.

MONITOR SIGNAL ADAPTER CABLE ASSY.
VIDEO SIGNAL CABLE ASSY.

GROUND CLIP

RAPID FIRE P.C. BOARD ASSY.

#6 x 3/4 SLOT. HEX HD. SCREW (4 REQ'D.)

4-9




NO. 557 — BOSCONIAN COCKTAIL — FRONT




NO. 555 — BOSCONIAN COCKTAIL — FRONT — PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 0017-00009-0499 COVER GLASS — 32" x 22" x1/4"
0557-00903-0000 ARTWORK UNDERLAY

2 0775-00104-00XF GLASS CLIPS (8 REQ'D.)

0017-00101-0117 #8 x 5/8 PHIL. TRS. HD. SCR. (16 REQ'D.)

3 0508-00905-0000 T.V. PLEXI-GLASS (GRAYLITE #31) — 17-3/8" x 13-1/4" x 1/8"
0508-00901-0000 PLEXI-GLASS MTG. CLIPS (4 REQ'D.)
0017-00101-0017 #6 x 1/2 SLT. HEX HD. SCR. (4 REQ'D.)

4 0557-00900-0000 T.V. BEZEL

5 A557-00007-0100 CONTROL SHELF ASSY. — PLAYER #1

6 A557-00007-0200 CONTROL SHELF ASSY. — PLAYER #2

7 0017-00009-0393 BLACK SPEAKER GRILLE W/SLOTS (3 REQ'D.)
0017-00003-0187 6" x 9" SPEAKER 8 OHM, 9W.

0017-00101-0136 #8-32 x 1-1/4 CARRIAGE BOLT (12 REQ'D.)
0017-00103-0061 #8-32 HEX NUT W/SEMS (12 REQ'D.)

8 A090-00300-07BK U.S.A. 25¢ DOUBLE COIN DOOR ASSY.

9 0090-00002-02BK LARGE BLACK DOUBLE COIN DOOR FRAME
0017-00101-0121 #6-32 x 5/16 PHIL. TRS. HD. SCR. (3 REQ'D.)

(MOUNTS COIN DOOR TO FRAME)
10 0017-00102-0048 3/8-16 x 2" LEG LEVELERS (4 REQ'D.)

0017-00103-0026

3/8-16 LEG LEVELER HEX NUTS (4 REQ'D.)




NO. 557 — BOSCONIAN COCKTAIL — INTERIOR ACCESS




NO. 555 — BOSCONIAN COCKTAIL — INTERIOR ACCESS — PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM

PART NO.

DESCRIPTION

0 ~NOO O,

11

12

13

14
15

16
17
18
19

0017-00003-0428

A557-00004-00XF
0017-00101-0642
0017-00104-0031
0017-00103-0061
0017-00102-0002
0017-00102-0052
0017-00104-0014
0921-00107-00XF
0017-00101-0769
0017-00009-0033
0017-00101-0141
0017-00009-0514
0017-00101-0628
0017-00101-0639
0017-00103-0061
0557-00900-0000
0557-00102-00XF
0557-00902-0100
0557-00902-0200
0017-00101-0620
0017-00103-0061
0017-00101-0341
0510-00101-00XF
A557-00006-0000
A557-00014-0100
A557-00014-0200
0017-00042-0256
0017-00032-0093
0017-00103-0054
0017-00032-0051

0930-00104-0000
0017-00101-0025
0930-00904-0000
0017-00031-0044
0017-00003-0219
0017-00101-0555
0017-00003-0187
A550-00017-0000
A557-00010-0000
A082-90420-B000
0624-00902-0100
0624-00902-0300
0624-00902-0500
0017-00101-0141
0017-00104-0031

WELLS-GARDNER — 19" COLOR DUAL SYNC
VERT. MTG. MONITOR

MONITOR MTG. BRKT. ASSY. (2 REQ'D.)

#8-32 x 1-1/2 CARRIAGE BOLT (4 REQ'D.)

#8 FLAT WASHER (4 REQ'D.)

#8-32 HEX NUT W/SEMS (4 REQ'D.)

1/4-20 x 1/2 SLT. HEX HD. BOLT (6 REQ'D.)

1/4-20 x 1" UNSLT. HEX FLAT HD. BOLT (6 REQ'D.)
7/8" DISH WASHER (8 REQ'D.)

STRIKE (2 REQ'D.)

#10 x 3/4 SLT. HEX HD. M.S. (4 REQ'D.)

LATCH CLAMP (2 REQ'D.) — NOT SEEN

#8 x 11/16 UNSLOT HEX HD. SCREW (4 REQ'D.)
2-1/2" HINGE (2 REQ'D.)

#8-32 x 3/4 CARRIAGE BOLT (4 REQ'D.)

#8-32 x 1-1/4 CARRIAGE BOLT (4 REQ'D.)

#8-32 HEX NUT W/SEMS (4 REQ'D.)

T.V. BEZEL

CONTROL PANEL (2 REQ'D.)
DECORATIVE OVERLAY — PLAYER #1
DECORATIVE OVERLAY — PLAYER #2
#8-32 x 1/2 CARRIAGE BOLT (8 REQ'D.)
#8-32 HEX NUT W/SEMS (8 REQ'D.)

#6 x 1/4 PHIL. TRS. HD. SCR. (10 REQ'D,);:
BOTTOM PAN (2 REQ'D.) N
CONTROL ASSY. (2 REQ'D.)
CONTROL SHELF CABLE ASSY. — PLAYER #1
CONTROL SHELF CABLE ASSY. — PLAYER #2
RED PUSH BUTTON ASSY. (2 REQ'D.)

PUSH BUTTON SWITCH W/HOLDER (2 REQ'D.)
5/8-11 PAL NUT (2 REQ'D.)

SMALL RED BUTTON SWITCH W/HARDWARE
(2 REQ'D.) — PLAYER #1 PANEL ONLY
CONTROL PANEL LOCATING BRKT. (4 REQ'D.)
#8 x 1/2 SLT. HEX HD. M.S. (16 REQ'D.)

LIGHT SHIELD (2 REQ'D.)

WEDGE BASE LAMP SOCKET (4 REQ'DY)

#194 LAMP 14V., 27A. (4 REQ'D.)

#6-32 x 5/16 SLT. HEX HD. M.S. (4 REQ'D.)

6" x 9" SPEAKER 8 OHM, 9W.

CARD RACK W/P.C. BOARDS ASSY.
TRANSFORMER BOARD ASSY.

5V/4A. POWER SUPPLY P.C. ASSY.

P.C. SUPPORT BRKT. — 12" LG.

P. C. SUPPORT BRKT. — 2-1/2" LG.

P.C. SUPPORT BRKT. — 6-1/2" LG. (2 REQ'D.)
#8 x 11/16 UNSLOT. HEX HD. M.S. (14 REQ'D.)
#8 FLAT WASHER (14 REQ'D.)

4-13




NO. 555 — BOSCONI

AN COCKTAIL — INTERIOR ACCESS — PARTS LIST

ORDER BY PART NUMBER ONLY

(Continued)

ITEM

PART NO.

DESCRIPTION

A775-00013-0000
0151-00081-0000
0775-00110-00XF
0749-00106-00XF
0017-00101-0347
0017-00104-0009
0017-00103-0005
0017-00101-0026
A082-91410-A000
0017-00101-0018
A088-00013-0000
A927-00019-0000
A962-00004-0000
A962-00005-0000
0962-00101-0000
0017-00101-0628
0017-00104-0022
0017-00103-0061
A088-00014-0000
0927-00907-0000
A557-00013-0000
A510-00011-0000
A557-00012-0000
A508-00026-0000
A510-00014-0000
A508-00034-0000
A508-00035-0000
A927-00005-0000
A866-00049-0000

ADDITIONAL PARTS LIST

FAN ASSEMBLY

4" FAN

FAN PLATE

VENT SCREEN

#6-32 x 1/2 R.HM.S. (4 REQ'D.)

#6 EXT. WASHER (4 REQ'D.)

#6-32 HEX NUT (4 REQ'D.)

#8 x 5/8 SLT. HEX HD. M.S. (4 REQ'D.)
RAPID FIRE P.C. BOARD ASSY.

46 x 3/4 SLOT. HEX HD. SCREW (4 REQ'D.)
ON-OFF SWITCH & BRKT. ASSY.

COIN BOX ASSY.

COIN BOX COVER ASSY.

COIN BOX SIDE CHANNEL ASSY. — SHORT
COIN BOX SIDE CHANNEL — SHORT

#8-32 x 3/4 CARRIAGE BOLT (4 REQ'D.)

#8 WASHER (4 REQ'D.)

#8-30 HEX NUT W/SEMS (4 REQ'D.)
INTERLOCK SWITCH & BRKT. ASSY.

HIGH VOLTAGE SHIELD — FORMED
MASTER CABLE ASSY.

HIGH VOLTAGE CABLE ASSY.
LOW VOLTAGE CABLE ASSY.
COIN COOR CABLE ASSY.
VIDEO SIGNAL CABLE ASSY.
AUDIO SIGNAL ADAPTER CABLE ASSY.
VIDEO SIGNAL ADAPTER CABLE

HIGH BASE LEG KIT ASSY. — OPTIONAL
LINE CORD ASSY.




BOSCONIAN — CARD RACK ASSY. W/BOARDS — ALL VERSIONS

BOSCONIAN — CARD RACK ASSY. W/BOARDS — ALL VERSIONS— PARTS LIST ;

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 A084-91412-B550 CPU BOARD ASSY. ;
2 A084-91413-B550 VIDEO BOARD ASSY. i
3 A935-00015-0000 HOLDER PLATE & STOP ASSY. (2 REQ'D.)
4 0017-00009-0478 NYLON GUIDE (4 REQ'D.)
5 0935-00103-0000 SIDE SUPPORT (2 REQ’'D.)
6 0935-00102-0000 MOUNTING BRACKET (2 REQ'D.)
7 0017-00101-0096 #6 x 3/8 SLT. HEX HD. SCR. (14 REQ'D.)

A084-91414-A550 FILTER BOARD ASSY. — MOUNTS ON TO CPU BOARD —

NOT SHOWN
0508-00116-0100 P.C. SUPPORT BRKT. — RIGHT — NOT SHOWN
0508-00116-0200 P.C. SUPPORT BRKT. — LEFT — NOT SHOWN




BOSCONIAN — CONTROL ASSEMBLY — ALL VERSIONS — PARTS LIST




BOSCONIAN — CONTROL ASSEMBLY — ALL VERSIONS — PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION
1 A932-00022-0000 BALL & SHAFT ASSEMBLY
2 | 0017-00100-0025 1/4" E-RING
3 | 0921-00702-0000 STOP SPACER
4 | 0921-00902-0000 SLIDE PLATE
5 | A557-00005-0000 SPOT WELD ASSEMBLY
6 | 0017-00101-0637 #8-32 x 1" CARRIAGE BOLT (4 REQ'D.)
7 | 0017-00103-0061 #8-32 HEX NUT W/SEMS (4 REQ'D.)
8 | 0932-00902-0000 GROMMET
9 | 0017-00101-0598 #8-32 x 5/16 SLT. HEX HD. M.S. (10 REQ'D.)
10 | 0962-00904-0000 SLEEVE
11 | 0017-00101-0527 #5-40 x 5/8 SLT. RND. HD. SCR. (8 REQ'D.)
12 | 0020-00202-0000 SWITCH PLATE (4 REQ'D.)
13 | A932-00009-0000 SWITCH ASSEMBLY (4 REQ'D.)
14 | A921-00009-0000 STOP PLATE & SWITCH BRKT. ASSY.
15 | 0927-00908-0000 WEAR PLATE
16| 0921-00700-0000 ACTUATOR
BOSCONIAN — TRANSFORMER BOARD ASSY. — PARTS LIST
(NO PHOTOGRAPH) (
ITEM PART NO. DESCRIPTION..

MT00-00082-0000
MT00-00087-0000
MT00-00085-0000
MT00-00091-0000
0017-00101-0628
0017-00103-0008
0017-00101-0141
0720-00001-0300
0720-00001-0200
0720-00001-0100
0017-00003-0004
0017-00003-0002
0017-00003-0217
A508-00037-0000
3010-13106-0000
0017-00021-0370
3000-17246-0100
3000-17246-0500
3000-17246-0700
3000-17246-0800
3000-17246-0900
3000-17246-1000

TRANSFORMER — 115/115V. — UPRIGHT & MINI

POWER TRANSFORMER — 120/240V. — UPRIGHT & MINI
TRANSFORMER — 115V., 50HZ — COCKTAIL ONLY
SHIELDED TRANSFORMER — 115/220V. — COCKTAIL ONLY
#8-32 x 3/4 CARRIAGE BOLT (4 REQ'D.)

#8-32 HEX NUT (4 REQ'D.)

#8 x 11/16 UNSLOT. HEX HD. SCR. (15 REQ'D.)

3 POSITION FUSE CLIP ASSY. — UPRIGHT & COCKTAIL
2 POSITION FUSE CLIP ASSY. — MINI ONLY

1 POSITION FUSE CLIP ASSY. 7

SLO-BLO FUSE — 2A., 250V. (2 REQ'D.)

SLO-BLO FUSE — 1/2 A., 250V. — COCKTAIL & UPRIGHT
SLO-BLO FUSE — 2-1/2A., 125V.

2 LEAD XFRMR BRD. FILTER ASSY.

TERMINAL STRIP

MALE CONNECTOR — 5 PAIR

GROUND STRAP — COCKTAIL

'5-1/2" GROUND STRAP — MINI

20" GROUND STRAP — UPRIGHT & MINI

23" GROUND STRAP — COCKTAIL

48" GROUND STRAP — UPRIGHT

36" GROUND STRAP — MINI & COCKTAIL




FRONT DOOR ASSEMBLY — U.S.A. 25¢




FRONT DOOR ASSEMBLY — U.S.A. 25¢
ORDER BY PART NUMBER ONLY

ITEM

PART NO.

DESCRIPTION

—
O OWXOXE®NOD A WN =

-
WN =

14
15
16
17
18
19
20
21
22
23
24
25

26
27
28
29
30
31
32
33

34
35
35
35
36
37
38
39
40
41
42

43

0090-00002-02BK
0017-00101-0121
A090-00073-02BK
0017-00101-0123
0017-00007-0019
0017-00101-0552
0090-00117-03XF
A097-00005-0000
A097-00006-0000
0090-00128-00XF
0017-00005-0041
A090-00095-0000
0090-00126-01XF
0017-00101-0525
A090-00096-0000
0090-00903-9500
0090-00143-00XF
0017-00003-0219
0017-00031-0048
0017-00104-0002
0017-00103-0084
A090-00057-0000
0017-00101-0124
0017-00032-0051
0017-00032-0007
0017-00072-0034
0090-00173-0000
A090-00082-0000
A090-00087-0000
0010-00134-0000
0010-00181-0000
0017-00007-0083
0090-00129-00XF
0090-00167-00XF
0093-00155-00XF
0017-00100-0018
A090-00088-0000
A090-00085-0000
0017-00005-0003
0017-00005-0211
0017-00005-0214
A090-00064-0000
0017-00101-0099
0090-00162-00XF
0017-00005-0203
0017-00005-0195
0010-00599-0000
0017-00007-0132
A090-00059-0400
0017-00101-0698
A090-00077-0000

DOUBLE ENTRY COIN DOOR FRAME

#6-32 x 5/16 PHIL. TRS. HD. SCR. (3 REQ'D.)

DOUBLE ENTRY COIN DOOR W/DRESS PLATE

#8 x 1/4 UNSLOT. HEX HD. SCREW (4 REQ'D.)

KEY HOOK

#6-32 x 1/4 CARRIAGE BOLT (4 REQ'D.)

COIN ENTRY PLATE — 25¢ (2 REQ'D.)

DOOR LOCK & KEY W/SCREW & NUT (OR)

DOOR LOCK & KEY W/SCREW & NUT

DOOR TILT SWITCH BRKT.

DOOR CAM

DOOR TILT SWITCH

SWITCH BACK-UP PLATE

#5-40 x 9/16" PHIL. HD. M.S. (2 REQ'D.)

DOOR TILT SWITCH & BRKT. ASSY. (ITEMS 9 & 11 THRU 13)
25¢ WINDOW (2 REQ'D.)

COIN PLEX RETAINER

12 VOLT LAMP — G.E. #1895 (2 REQ'D.)

BAYONET SOCKET W/BRKT. (2 REQ'D.)

#6 SPLIT LOCK WASHER (8 REQ'D.)

#6-32 HEX NUT W/SEMS (4 REQ'D.)

COIN METER

#6 x 1/4 UNSLOT. HEX HD. SCR. (8 REQ'D.)

PUSH BUTTON SWITCH
SLIDE SWITCH

STEEL OVAL HD. RIVET
COIN COUNTER MTG. BRKT.
TEST SWITCH & BRKT. ASSY. (ITEMS 23 THRU 25)
COIN CHUTE & TOP ASSY. (2 REQ'D.)

SPRING

SPRING

1/8 x 1-5/8 ROLL PIN

PIVOT POST-

PIVOT LEVER

REJECT LEVER

E-RING

REJECT LEVER ASSY. (2 REQ'D.) (ITEMS 30 THRU 33)
COIN ACCEPTOR FRAME ASSY. (2 REQ'D.)

COIN ACCEPTOR W/STRING CUTTER (2 REQ'D.) (OR)
COIN ACCEPTOR W/ANTI STRING DEVICE (2 REQ'D.) (OR)
COIN ACCEPTOR W/STRING CUTTER (2 REQ'D.)
ANTI-PENNY DEVICE

#6 x 1/4 SLT. HEX HD. M.S. (2 REQ'D.)

COIN SWITCH MTG. BRKT.

COIN SWITCH CHUTE

COIN SWITCH

COIN SWITCH WIRE

PUSH-ON RING

COIN SWITCH & WIRE ASSY. (ITEMS 40 THRU 42)
#4-40 x 3/4 SLT. RND. HD. M.S. (2 REQ'D.)

COIN GUIDE & SWITCH ASSY. (ITEMS 38 THRU 43)

ST
ERUN







